

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Test Number :

Issue Date

Print Date

22-000568

11/04/2022

27/05/2022

Client: Paxwood Pty Ltd T/A Clever Choice Design Floors

Unit 1

Sample Description

164 Adderlely Street West Auburn NSW 2144

> Clients Ref: "Lux Oak Engineered Flooring"

Engineered timber flooring plank

Colour: Oak End Use: Flooring

Nominal Composition: Oak Timber



Page 1 of 3 268968 56829

Australian Wool testing Authority Ltd Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by theManaging Director of AWTA Ltd.







1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Client: Paxwood Pty Ltd T/A Clever Choice Design Floors

Unit 1

164 Adderlely Street

West Auburn NSW 2144

Test Number : 22-000568 **Issue Date** 11/04/2022

27/05/2022 **Print Date**

ASTM D5116-2017

Standard Guide for Small Scale Environmental Chamber **Determination of Organism Emission from Indoor Materials/Products**

Seal and Test Underside of the test specimen is placed on an

> inert glass plate to determine exclusively the emission of the upper surface, sealing the edge

with aluminium foil in 10mm width

Test Specimen Size 450x220, 4 pieces mm

Test Time 24 Hrs **Test Temperature** 23 degC **Test Humidity** 50% Loading Factor 0.4m2m3 Air Exchange 1/h

> Cas No Test Result **Emission Factor**

> > Concentration Test Result

(24 Hour) (24 Hour)

mg/m3 mg/m2.h

Formaldehyde 50-00-0 0.025 0.073

Date of Testing 08/04/2022

Page 2 of 3 268968 56829

Australian Wool testing Authority Ltd Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.





1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Client: Paxwood Pty Ltd T/A Clever Choice Design Floors

Unit 1

164 Adderlely Street West Auburn NSW 2144 Test Number : **Issue Date**

22-000568

11/04/2022

27/05/2022 **Print Date**

Remarks:

Formaldeyhde and acetaldehyde were detected using HPLC method with ultraviolet detector, whereas other VOC's substances were detected by Gas chromatography/Mass spectrometry method.

In this Gas chromatography/Mass spectrometry method, the scan mode of SIM was employed for caprolactum detection, and TIC for others.

Tested by AWTA-JSIC JinAo Testing Co Limited - China.

Report Number: JA221096

Page 3 of 3 268968 56829

Australian Wool testing Authority Ltd Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.







1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Test Number :

Issue Date

Print Date

22-000565

7/04/2022

27/05/2022

Client: Paxwood Pty Ltd T/A Clever Choice Design Floors

Unit 1

Sample Description

164 Adderlely Street West Auburn NSW 2144

> "Oak Engineered Flooring" Clients Ref:

Engineered timber flooring planks

Colour: Oak End Use: Flooring

Nominal Composition: Oak Timber Nominal Thickness: Approx 14mm



Page 1 of 2 268955 56826

Australian Wool testing Authority Ltd Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by theManaging Director of AWTA Ltd.







1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Client: Paxwood Pty Ltd T/A Clever Choice Design Floors

Unit 1

164 Adderlely Street

West Auburn NSW 2144

Test Number: 22-000565 **Issue Date**

27/05/2022 **Print Date**

7/04/2022

ASTM D5116-2017

Standard Guide for Small Scale Environmental Chamber **Determination of Organism Emission from Indoor Materials/Products**

Date of Testing 04/04/2022

Seal and Test Underside of the test specimen is placed on an

> inert glass plate to determine exclusively the emission of the upper surface, sealing the edge

with aluminium foil in 10mm width

Test Specimen Size 450x190, 4 pieces mm

Test Time 24 Hrs **Test Temperature** 23 degC Test Humidity 50% Loading Factor 0.34m2m3

Air Exchange 1 / h

> Cas No Test Result **Emission Factor**

> > Concentration Test Result

(24 Hour) (24 Hour)

mg/m3 mg/m2.h

0.005 Formaldehyde 50-00-0 0.016

Report JA221093 Tested at AWTA JSIC JinAo Testing Co. Ltd

Page 2 of 2 268955 56826

Australian Wool testing Authority Ltd Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



